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Statement

RS CATRE AT (SR ME) L.
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. EHBREREFNEATRELAE (BRBRFTRE) L.
Copies of the test report without the offical seal of the laboratory are invalid.
3. RS dmE. HRG AEARSE AR
The test report is invalid without the signatures of compiler, checker and approver.
4. REBNTRG AR
The test report is invalid if it is blotted out.
5. R&EASEEAMAAE, AEEHERRIR Y.
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. ARG R, DO BTIEAE A R
The conclusion of the consignation test is only valid for the provided sample.
7. ZE PR UL SO e, TESCSCA () ORI, MR AR, B
PAMI SO I HE
The test report has been drafted in Chinese and transtated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRAFIRE, MRRKLNMERRILION.

Unless noted otherwise, the test type is consignation test.

Hubl, T LU RER 345 Address: No.345 East Yunling Road, Shanghai
488 (Post Code): 200062

L iE(Tel): (021) 31765555 FEE(Fax): (021) 31015117

PifE (web site): www.ghs.cn

-5 #i(E-mail): zmh{@ghs.cn
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Test method

¥ om R E
Shanghai Resgarch Institute of Chemical Industry NO. 1119010470
Testing Co., Ltd. Test Report
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% A 7S I HIth A 2J21700 3. 65V 8000mAh 29. 2Wh
A o % AR Chinese
Name of Sample £ /
English
H a5 1119010470
Sample No.
Fif i IR T AT B2
Consignor SuZhou Power Solutions Co., Ltd.
AR PP T A LA )
Manufacturer SuZhou Power Solutions Co., Ltd.
AR 77 % AR CTaiRiy@Elrfd - R AARET 1)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF

DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3

KERE (RTREERYEHROEIS REAFETFID

-ﬂiﬁ:{ﬁ ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
a9 R 3 o
i Wt WA T
Appearance Blue Plastics cement shell
Hou kX B H 2019-01-31 HRIRIEA K 2019-02-14 ~ 2019-03-25
Accepted Date Test Date
¥R B T BEARAEL ; G PR ; b s 0L ik s el e o SR O
Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
h
f%, SRMTERER CRT el yEmigpcs i »
ST/SG/AC. 10/11/Rev. 6 38. 3hRAEZEK ., /7
sk The sample has passed the test items of UNI B____N_BTIU' " tions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tes E;Egd Cri .10/11/Rev. 6
Conclusion  |38.3 >
&z
Comment
R4kt / B 4 AL
Consignor 215164
Address Post Code
L3 VA | W,j AL «&ﬁ% % %) Tﬁﬁ
Approver: «43 Checker: Compiler:
RE%

Title:

BB THEM (Vice chief engineer)
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Shanghai Research Institute of Chemical Industry

Testing Co., Ltd. Test Report

NO. 1119010470
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N Name of Test Standard requirement or The ; R i
0. ]tems Clause Number of Standard TeSt Resu]t COHC|USIOFI cmar
&T_gﬁa (9&-T'fr'a;ﬂﬁ%@]i&ﬁﬁﬁl&ﬁ&ﬂﬁﬁﬁ%*lwﬁﬂ
FH) ST/SG/AC. 10/11/Rev. 6 38. 3 1 WL 1
1 Eﬁgm UN Manual of Tests and Criteria Svfﬁjﬁpendix 1 f}m /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1[ P
simulation .
?ﬁlﬁiﬁl (-')G-T-fﬁﬁﬁlﬁ@iéiﬂE‘Jﬂﬁt-ﬂﬁiﬁﬁ%ﬁwﬁ?ﬁ
3 S0 ST/SG/AC. 10/11/Rev. 6 38. 3 T2 W 2
2 ﬂwﬁ UN Manual of Tests and Criteria %fﬁﬁpendix 9 {}*ﬁ 7
Thermal test  [ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2[" PhiGiaa
AW (KT e e DT SRR
W FMY ST/SG/AC. 10/11/Rev. 6 38.3 BLHT. 3 WLHE 3
3 : % UN Manual of Tests and Criteria See Appendix 3 f_}ﬁ& /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. :; ’ Passed
BRAaM (R TERRDERMEN T RBh
hiti FHE) ST/SG/AC. 10/11/Rev. 6 38.3 BURT.4 | fpH& 4
4 UN Manual of Tests and Criteria See Appendix 4 Ok /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Pasaed
AN OX Fa i ol T susonb
YN % TAt) ST/SG/AC.10/11/Rev. 6 38.3 WKRT.5 | GLIHE 5
5 UN Manual of Tests and Criteria See Appendix 5 £ /
External short |s1/s6/AC.10/11/Rev. 6 Section 38.3 Test T.5 Passed
circuit o
BT Ok T fai e mm i o 15 g b
it FAt) ST/SG/AC. 10/11/Rev. 6 38,3 iRHT. 6 WM 6
6 UN Manual of Tests and Criteria See Appendix 6 g 8 /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 iz
BEN CKTRRAEMAE 15 SR
7 FM) ST/SG/AC.10/11/Rev. 6 38.3 WRT.T | R & 7
7 UN Manual of Tests and Criteria See Appendix 7 Ek 4
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 By asil
BAE (CXTFRREWEmOEIHE iﬂﬁi’ﬂﬁ?ﬂ
B A T ST/SG/AC. 10/11/Rev. 6 38.3 BLIT. 8 WL 8
8 : UN Manual of Tests and Criteria See Appendix 8 ey i
Forced discharge [s1/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
Ho R ERIE 21 TRBRE: 18°C—22°C ; REGBLE /%

Test Environment

Ambient temperature:18°C-22°C;Ambient humidity:/%

Condition
A B y
: Test ltem
2 LRI it o —
Subcontracted Test ANLERT / y
Condition Subcontracted | Name Post Code
Laboratory R ik / B, )
Address Tel
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A% : BRNTA2H | REH
No. Name of Test Items Altitude simulation
2, B 2R A RIE AT Before R /E After FEME Flod & | st
%5 Sample Status RE b /E RE FF# 2 /E | Mass Loss | Residual | FLE
Sample Mass ocv Mass ocv OCV  |Other
No. /g AY, /g AY /% /% Event
0l | enn o | 145.68 4.15 145.95 | 4.15 0.02 | 100.00 | ©
002 | s e | ae.08 4.14 146.06 | 4. 14 0.00 | 100.00 | ©
003 | | hE | 146.40 .14 | 146.44 | 4.14 0.00 | 100.00 | ©
0 | i hre | 14698 4.13 146.28 | 4.13 0.00 | 100.00 | ©
005 | soevepicini® | 146.48 | 4.15 | 146,47 | 4.15 0.01 | 100.00 | ©
006 | socverere o | 146.20] 415 | 146.23 | 4.15 0.00 | 100.00 | ©
007 | ookl | 146.26 | 414 | 146.24 | 4.14 0.01 | 100.00 | O
008 | sommemrcars SRl 146, 62 4. 14 146.65 | 4.14 0.00 | 100.00 | ©
&- FEEFTMS spalcucl'ljILlﬁi::kiuanly

&ix: L-#iR V-RA DA R-E F-RX -k, RAR. LMK, LRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co. , Ltd. Test Report— Appendix 2 NO. 1119010470
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A% 5 RAFE LA | AR
No. Name of Test Items Thermal test
KISHT Bef i -
#e | HaRA SEIEN Botors BREE Ater | 5 gank| #1405 Hb
%5 Sample Status RE |(FRLE RE F34 9, /% | Mass Loss| Residual | %
Sample Mass ocv Mass ocVv OCV |Other
No. /g IV /g AV 1% 1% Event
001 | joerckdsin o | 14595 | 415 | 14597 | 410 0.00 | 98.80 | o
- ICYCTER T H : .
002 ICYC Fully charged 146 06 ’1. 14 ]."16 02 4. 10 0. 03 99. 03 (9]
003 | smipmoas | 1.4 4.14 | 146.39 | 4.09 0. 03 98.79 | o©
004 | poachess . | 14828 4.13 146. 25 4.09 0.02 99.03 | o
S50CYCSE A
005 | seve ootie et | 14B.4T 4,15 146. 46 4.11 0. 01 99.04 | o
S0CYCSE# v ‘
W6 | gioieranees . | 146.28 4.15 146. 19 4,10 0.03 98.80 | o
007 | socrm®fit | 146.24 | 414 | 4624 | 4.10 0.00 | 99.03 | o
008 i) 146. 65 4.14 146. 60 4.10 0.03 99.03 | o

50CYC Fully charged

\ K2 This space intentionally
J‘—l\iF left blank

&iE: LR V-RA DR R-BAE F-RK 0-R#k. LkA. LK. LHE. LR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

SRICI Testing Co., Ltd. Test Report—Appendix 3 WL 1119010470
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A% : RAAE L4 | F)
No. Name of Test Items Vibration
5| RERA BW Betors BB Afer g gk | S0 | e
%% Sample Status }ﬁi vig N }ﬁ_i' F#-9, /& | Mass Loss | Residual ﬁl.i
Sample Mass ocv Mass oCcv ocv Other
No. /g IV /g Y /% 1% Event
001 | i e, | 14597 410 145. 87 4.08 0.07 | 99.51 0
1CYCTEAs i HL ;
002 LeYe Fuf]‘y s 146. 02 4. 10 145, 92 4.10 0.07 100. 00 0
ICYCFREAF W v
003 1CYC ,;uf‘;y cirind 146. 39 4.09 146. 30 4.09 0.06 100. 00 0
ICYCTEFEHL .
004 1CYC Fufljch“rged 146. 25 4.09 146. 16 4.09 0.06 100. 00 0
S0CYCHEA: f H v An s L
005 an(:\:(: Fully hatked 146. 46 4.11 146, 36 4,11 0.07 100. 00 0
50CYCEA T H ,
006 50CYC FulT;_uharged 146. 19 4. 10 146. 09 4. 10 0.07 100, 00 0
50CYCHEA T H ;
007 50CYC Fuﬁjcharged 146. 24 4.10 146. 14 4.10 0.07 100. 00 0
50CYCSE 2%
008 S0CYC Fully charged 146. 60 4.10 146. 49 4.10 0.08 100. 00 0
b R 2 E_:'This Slmf:ffL“El[iﬁ:kionauy
&k L-mR V-iRA D-FRR R-2RE F-R2K 0-Aik. LRA. LK. LHE. LK.
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NO. 1119010470

6/11
B . AR A B £ R Pty
No. ' Name of Test Items Chock
£ ; Aft
5 kA XIS AT Before R )G After FERE |MeeE |t
%5 Sample St:r.us RE Rk RE FF#-%, /& | Mass Loss | Residual /-3
Sample ’ Mass ocv Mass ocvV ocy Other
No /g A% /g v 1% 1% Event
001 | oyepaer® | 14587 | 4.08 145.90 | 4.06 0. 00 99.51 | o
002 | ioyernrs o | 145.92 [ 410 145.96 | 4.09 0. 00 99.76 | o
003 | oxerien® o | 146.30 [ 4.09 | 146.32 | 4.09 0.00 | 100.00 | o
004 | opciemEAE | 146.16 | 409 | 146.19 | 4.09 0.00 | 100,00 | o
005 | sererrds® | 146.36 | 411 | 146.40 | 4.09 0. 00 99.51 | o
006 | soomrend | 14608{RNE0T | 146. 12 Atae 0.00 | 100.00 | o
007 | giickehn dilUE. 14 | 470 146.18 | 4.10 0.00 100.00 | o
008 | sooe ool 146,40 | 40 146.54 | 4.10 0.00 | 100.00 | o i
&{.T"’Iﬂfghw spalu:l_liI;Jt;:i;]tkionally
!
&oi: L-il V-IRA DMK R-#Z F-& K 0-AiEk. AR, LMK, LBEE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report— Appendix 9

NO. 1119010470
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% 5 AR A B & AR b K e

Ho. Name of Test Items External short circuit
B b5 H R G b Y 4 P
Sample No. Sample Status Max. ExtcmﬁlcTcmpcrature Other Evet

001 1cvécigﬁ?§§gud 55.9 o

e 1(,\(1?3??&?“ 56,5 o

0os ]CYéCI\;ﬁﬁfﬁﬁgﬂd 55. 2 o

004 ICYECEE?IZ)?: cfggged 96. 6 0

i 50(:38%5??&3;;@ 55. 8 0

006 50(‘.32‘%5%?52:&;;.3{1 55.6 0

0 50C32C;Eﬁ?:ﬁ$ged 56. 6 o

408 50(‘.32C§Eﬁ?:\ ﬁﬁggd 56. 9 o
BUF# A This space intentionally left

blank

& DMK R F-RK 0-RMK. RRK. RAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

A
i

A O o=
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SRICI Testing Co., Ltd. Test Report— Appendix 6 NO. 1119010470
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A ; BRAA £ | didh
No. Name of Test Items [mpact
g 28
Hith s HEkE M#Tﬁ@ﬁ%mﬁ Py
Sample No. Sample Status ax. ‘Xtcmfaﬁ emperature s
1CYC 50%%¢Hit —
o 1CYC 50% Capacity 121.6 0
1CYC 50%A At
uie 1CYC 50% Capacity 118. 2 o
1CYC 50%%ckt
i 1CYC 50% Capacity 108.0 0
1CYC 50%%cHt
9l 1CYC 50% Capacity 114. 1 o
013 1CYC 50%Z it 98.8 .

1CYC 50% Capacity

LUF2 This space inbtleanntkionally left

&ix: D-fRAR F-RLK O-RMR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 7

NO. 1119010470
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. 2 4 BRAB LA | daHE

No. Name of Test Items Overcharge
Hawms SR FALAR
Sample No. Sample Status Other Event

014 LCHC Farly sharged 0

015 1CYéC;Sﬁ?§$ged @

016 1CYEC§Eﬁfﬁiged e

017 1cyéciﬁﬁffﬁ$ged ©

018 sucigczﬁf cfﬁf-lirgged =

019 5nc$gc;5ﬁfﬁaﬂiged »

ke A g

020 50033L1\:(Jilf§t§§§ged ©

021 5oc$gcgﬁﬁ?§$ged 2
BUFZ This space intentionally left blank

Hix: D-fRAR F-R K 0-LMIKR. LAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 8 KRR B A i) G
No. Name of Test Items Forced discharge
HLB5 HaRAs FA L
Sample No. Sample Status Other Event
ICYCSEA 1B
022 1CYC Fully discharged 0O
. 1CYCSE 2 TH HL
023 ICYC Fully discharged 0
1CYCSE AR L
024 ICYC Fully discharged 0
ICYCSE AR
025 ICYC Fully discharged 0
1CYCoe 2T
026 1CYC Fully discharged 0
1CYCSE4AS L
027 1CYC Fully discharged 0
1CYC5E4A i
028 1CYC Fully discharged 0
: ICYCTEA TR L
029 1CYC Fully discharged O
, 10YCo 2T
030 1CYC Fully discharged 0
1CYCSE 4T i
031 1CYC Fully discharged 0
50CYC5E Al
032 50CYC Fully discharged 0
50CYCIE 4= il
033 50CYC Fully discharged 0
50CYCSEA R R
034 50CYC Fully discharged 0
: 50CYCHE AL
035 50CYC Fully discharged 0
) 50CYCEA IR
036 50CYC Fully discharged 0
) 50CYC5e 4 T L
037 50CYC Fully discharged 0
; 50CYCHE4 TR
038 50CYC Fully discharged 0
50CYCSEA T R
039 BOCYC Fully discharged 0
50CYC5e 4 T
040 5OCYC Fully discharged 0
50CYC5e AT
041 50CYC Fully discharged 0

&ix: DRk F-RXK 0-RMk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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SRICI Testing Co., Ltd. Test Report— Appendix N0-1“901047011m

‘ £J21700 3.65V 8000mAh 29.2Wh
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UN38.3 {56 2
UN38.3 Test Summary

811900100407787

B47{5 B Company information

A EEEHHEIE AR 2> 5] SuZhou Power Solutions Co..Ltd.

T ST R X LA ER 600 45 suzhou city wuzhong district xukou town stinwu
Consignor roadNo.600
0512-66380100-602 tim_chen2012@163.com www.huazhiyang.com
TN EIERREDE AT B2 7] SuZhou Power Solutions Co.,Ltd.
He i AT SR S X TP UER 600 %5 suzhou city wuzhong district xukou town sunwu
Manufacturer roadNo.600
0512-66380100-602 tim_chen2012@163.com www.huazhiyang.com
b 46 T 85 W 47 PR 2> 71 Shanghai Research Institute of Chemical Industry Testing
_ Co., Ltd.
B sy ot (6], |7 A (X 704 %584 345 ,200062 No.345 East Yunling Road. Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery@ghs.cn www.ghs.cn
B {5 & Battery information
R . ; i
a] 7o AR FL A 4 /
Name A 7o L e e it 4 Brand /
] il +=F A B
£S 7121700 kbt /
Type Original tested type
Pk (V) #
5 292
Nominal voltage 36 Capacity BODDMAN 20 2Wh
fisiid A 76 HL R T it A T HE(e) /
Description - Rechargeable Li-ion battery Li content ‘
i i (kg) ST 5 I 4% blue
0.15 :
Mass Appearance plastics cement shell
A {5 B Test information
A - b8
SRS 1119010470 Siptaits B 2019-03-25
Original test report No. Date of test report

I3 b A
Test standard

BAE CT fals eizit i B w3s MmbrdEF
)& 38.3 % UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6

A]Jddfﬂ%n%ﬁion Er# Passed T%ie‘fﬁln%{'if frff Passed
T'?{/fr?tjiiﬂﬁt trh# Passed e giiﬂ'ﬁﬂ: 77 f% Passed

Extgﬁfalyljg:;ﬁfﬁcuit i Passed Tlg.,i%f #rf% Passed
3833 (f) 3833 (g) /

bk TP ke PR 2 &l

www.ghs.cn 1/2
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Statement

LA E LA AT (SBRENSRT) TR
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
QEBIAIRME R TN EALREAE (RO EHE) LXK,
Copies of the test summary without the official seal of the laboratory are invalid.
3AAL R W R A i M RR 4% B4
The test summary is invalid without the signature, name and title of the signatory.
4. B E RO
The test summary is invalid if it is blotted out.
SoREALS S B, TS hRe M.
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. IS AR B IR R 5 SR (0 BRI & A 2L
The conclusion of the test summary is only valid for the tested sample.
TR E AP SORHE, FESOOOA () UM S0, W& R b eet, LU s C A i
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.

Hibt: bFHEET S EES 345 Y Address: No. 345 East Yunling Road, Shanghai
I i (PostCode): 200062

HLifi(Tel): (021) 31765555  {EE(Fax): (021) 31015117

4 1k (website): www.ghs.cn

AL -f-f5 Fi(E-mail): battery@ghs.cn



BB A Sample Picture

2J21700 3,65V 8000mAh 29.2Wh

m&#@mﬁuﬁm«%rmmﬁm@mm&aﬂm%mﬁﬁ%w»

ik ST/SG/AC.10/11/Rev.638.3 briiff 3K . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and-Criteria ST AC.10/11/Rev.6 38.3
o . . N
&k , LNV
Remark ' Y o
S g X 7
%4 Signature 4 4. V”““‘%EE% | I
HH % Title . Issued date
f ~ F
Il T FE0f Vice chief engineer I
-9 1k fY:328427-
*akff o Gl was
2/2

Eif fe TRk il H IR 24 =)

www.ghs.cn 2/2



